
1 

 

 

 
 

15th June 2016 
 

 
 

NOTICE OF MEETING OF THE COUNCIL 
 
 

The meeting of the Council will be held at  
 

RIVERINA WATER COUNTY COUNCIL CHAMBERS, 
91 HAMMOND AVENUE, WAGGA WAGGA   

 
on 

 
 

WEDNESDAY, 22nd JUNE 2016 at 9.30 am 

 
and your attendance is requested accordingly 

 
 
 

Yours faithfully 

 
G J Haley 
GENERAL MANAGER 
 
 



2 

 

 
  

 

TABLE OF CONTENTS 
 

APOLOGIES 

DECLARATION OF PECUNIARY & NON-PECUNIARY INTEREST 

CONFIRMATION OF MINUTES HELD 27TH APRIL 2016 

CORRESPONDENCE 

GENERAL MANAGER’S REPORT TO THE COUNCIL ........................................................................................................3 
1. FINANCIAL STATEMENTS – LIST OF INVESTMENTS ............................................................................................... 3 
[...]
Provision of ProjectManagementand SIte Running

2 Ar.tivltles
Proo.lect Management Activitlessubtotal (2) 64%

3 Complete all additional designs, where required

Design and Documentation subtotal (2) 99%
4 Intake Works

intake Works- General subtotal(3) 25%
5 RawWaterPiping5ystem

Raw Water Piping subtotal (4} 37%
6 Lamella& Rapid MlxTank

I.amella& Rapid MlxTanksubtotal (5) 7S%
7 Filters

Filterssubtotal (7) 88%
8 Filter WaterTank& Backwash

Filter Water Tank & Backwash subtotal (8) 97%
9 MachineryRoom

MachineryRoomsubtotal(9) 61%
10 Clear Water5torage & PumpingSystem

ClearWater subtotal(10) 69%
11 Aluminulum DosingPlant

AluminiumDosingPlantsubtotal(11) 13%
12 PACLDosingPlant

PACLDosing Plantsubtotal(12] 12%
B Caustic Soda Dosing Plant Facilities

Caustic5cda DosingPlantsubtotal(13} 11%
14 SodiumHydrochlorite DosingPlant

Sodium Hydrochlorite Dosing subtotal (14} 14%
15 PolymerDosingPlant

Polymer DosingPlantsubtotal(15) 15%
16 Fluoride DosingPlant

Fluoride Dosingsubtotal(16) 14%
17 Other11ems

Other items subtotal (17} 48%
18 Electricalltems

Electrical subtotal(18] 60%
19 TestingDemonstrationCommissioning

TestingDemonstrationandCommissioning (19) 0%
20 PostProcessProving

PostProcessProving(20) 0%
21 Sludge Handling& Dewatering5ystem

Sludge Handlingsubtotal(19) 46%
22 Other optlons Accepted

options subtotal (20) 74%
23 Variations

Variations5ubtotal 90%

6



EtJGL
5.2 VariationS

During the period two variations were approved and one additional variation submitted relating to
design development and further scope definition.
The raw water area has seen further clarification in the scope over the last month as the design has
been issued. The difference in this scope is still being assessed but is considered material. This is
now being worked through to a resolution.

The table below provides a summary of variations against the contract.

VOO1 Control System Design for fully 15 Approved
networked plant

VOO2 AC Road Surface 101 Approved
VO03 Future UV 21 ApprovedVOO4 Disabled Access 305 ApprovedVOO5 Aggressive Water Response 87 Approved

(value to be finalised)

VOO6 NSC02 - removal of Gyprock 5 Approved
VOO7 Transformer supplied by - 244 Approved

principle

VOO8 Existing Balance Tank 82 Not accepted
Permanent Walkway

VOO9 Chemical Dosing - Alum 81 Approved
Storage

VO10 Switchboards additional spare 8 Approved
capacity

VO11 Lamella plate capacity 45 Approved
VO12 Sewer pump station 6 ApprovedVO13 Manual Penstocks on Clarlfier 10 Approved

inlet

VO14 Increased bearing capacity in 30 Approved
the filters

VO15 Waste in excavation 11 ApprovedNSC04 & NSC06

VO16 Asbestos in Levee 29 ApprovedVO17 Warehouse Facility - 14 Submitted
VO18 Filter Gallery Trenches 41 Approved
VO19 Additional 25mm cover to Slab 9 Approved
VO20 Raw Water Intake Under development
VO21 Material Compatibility Changes - 17 Approved
VO22 Non-relocation of Workshop - 6 Submitted

Sewer

VO23 Pits under existing centrifuge 7 Submitted
building - NSC10

VO24 Clear Water Pumps Mechanical Under revision
Seal

7



?UGL
6.0 FINANCE

The table below summarises the invoices and payment status within each of the contracts.

Invoice #1 $ 879,128.59 Paid
Invoice # 2 $ 1,428,346.00 Paid
invoice # 3 $ 1,246,918.00 Paid
Invoice # 4 $ 2,341,562.00 Paid
Invoice # 5 $ 2,269,089.00 Paid
Invoice #6 $ 1,652,403.00 Paid
Invoice #7 $ 2,039,696.00 Paid
Invoice #8 $ 1,764,615.00 Paid
invoice #9 $ 2,037,494.00 Paid
Invoice #10 $ 2,510,494.00 Paid
Invoice #11 @îåü

During the period two variations were approved as part of the W195 Contract. The table below
summarises the current approved Contract value of the Contract.

$ 32,737, 491 Increased

7.0 PROGRAMME

The combined construction programme is attached in MMllRER
The schedule shows a completion date of at 20* December, 2016.

There have been significant works undertaken on site in the last month particularly as
Currently the site workforce is in the range 50-60 individuals.

Concrete works have been focussed on completion activities in the filters including the inlet
channel and patching. Hydro-testing was successfully completed in the backwash tank, lamella
clarifiers and the clear water storage. This allowed backfilling of the structures which considerably
improves site access and opens up further work fronts.

Building works continued for the control room building with fit-out continuing and completion of
doors and windows. The chemical building slab was completed and pre-cast panels and steel work
were erected. The existing centrifuge building was demolished.

Underground process pipework and conduits continued, although there was some impact due to
inclement weather. Co-ordination of these works within the context of the other works on site is one of
the key site management challenges. Planned completion of the deep and large bore piping in the next
month at the Eastern end on the site will greatly improve site access.

Mechanical installation subcontractor was focussed on works to prepare the filters for installation and k-
floor. A particular milestone was the delivery and commencement of installation of the lamella clarifier

8



EtJGL
equipment. The major clear water pump installation was commenced. Structural steel work
commenced arriving at site and will ramp up significantly over the next month.

Electrical installation works continued in the main process the main filter building switchroom and filter
gallery. Conduit works continue to progress through the site. HV installation conduit works progressed
relatively well considering the site conditions. Transformer installation works were planned for the
month but have been pushed back pending the final Essential Energy approval.

Raw water intake temporary cofferdam piling driving works were completed.
Access continues to be a challenge with the inclement weather and the dam releases inundating the
area for more than a week.

The majority of process and electrical equipment has now been delivered. The chemical area
equipment deliveries have been intentionally delayed pending the availability of the building.

Design complications associated with the disabled access has required more work than planned and
has delayed structural steel fabrication drawings, these were finalised during the period and have now
allowed the production to commence in earnest.

PLC/SCADA system development continues to progress but some time was spent during the period on
pre-commissioning activities.

Key revised target construction dates for the month ahead are as follows:-

17* June 2016

28th June 2016

28* June 2016

TBC pending weather

30* June 2016

Early July 2016

30* June 2016

11* July 2016

8.0 QUALITY

Production of Inspection and Test Reports (ITPs) continues for civil/structural, mechanical and electrical
works across the site. An internal Quality audit was undertaken which was broadly positive. The main
action item was to improve the timely production and sign-off of mechanical and electrical ITP's. The
project engineers have focussed on this and it continues to improve as these trades move from
mobilisation and ramp up to steady construction.

No significant Non-conformance Reports (NCRs) were issued this month.

9



EUGL
9.0 ENVIRONMENTAL

Project Construction Environmental Management Plan continues to be implemented. There has been
regular monitoring of the raw water works as they continue to evolve as the works progress.

In the month of May, five Environmental inspections were conducted. There was also the routine visit
by the Environmental Representative with no significant issues identified. A consistency report will be
produced for the works and storage currently being undertaken within the neighbouring caravan park.

10.0 INDUSTRIAL RELATIONS
No significant issues.

11.0 DESIGN AND TECHNICAL

Design is ostensibly complete barring the control systems, resources are continuing to provide adhoc
construction support as required. The controls system works are advanced with PLC simulation code
and SCADA database and graphics development occurring in parallel.

12.0 COMMISSIONING

The revised commissioning plan was issued during the period. Commissioning resource planning is
occurring in detail. The commissioning ITP's are under development and are about 80% complete.
The Commissioning Manager, Jack DeVries, has been allocated and is planned to mobilise part time to
site from late August.
A draft operator training module was also developed during the period.

13.0 STAKEHOLDERS

The UGL site have continued to experience constructive working relations established with other
contractors on site as well RWCC staff and construction teams and no issues arising.

No significant issues to report with External Stakeholders in the month of February.

The Environmental Representative carried out another site visit during the period broadly positive
outcomes from this process.

10



UGL
14.0 SITE PROGRESS

ïR+me Saürg sepmm a w

r

Photo 2: Installation of electrical conduits in the raw water area

e w %dt a Bënûmm

11



UGL

a I?
wa

Photo 6 Chem cal Bui d ng pre-cast concrete wall erect on

12



E UGL
APPENDIX A - SCOPE OF WORKS SUMMARY
The project scope of works is to replace the Wagga Wagga Water Treatment Plant (WTP) to provide
additional process capacity and asset reliability to produce up to 55ML/day of water for the residents of
Wagga Wagga.

The WTP shall be designed to operate at a treated water production rate anywhere between 60 ML/d
(695 L/s) and 22 ML/d (255 L/s).

The main treatment process of the WTP shall include coagulation and flocculation, inclined plate
clarification, dual media filtration, chlorination, and fluoridation. Process wastewater shall be managed
using gravity thickening and mechanical dewatering.

Product water shall be produced to meet the quality requirements of the specification and shall treat the
required quality. The project target completion periods are for a design and construction period of 60
weeks, followed by a 10 week commissioning and proving period.

The scope of on-site works for UGL Engineering and its subcontractors as described in the contract are
limited to the following;

The new water treatment facility shall consist of the following elements for a new 60ML/d Water
Treatment Plant:

? Raw water intake and pumping station. The intake would be constructed within the river. The
pumping station would be built on Crown Land adjacent to the WTP on the bank of the
Murrumbidgee River to supply raw water to the plant;

? Alum and polymer dosing systems;

? Inclined plate clarifiers (Lamella clarifiers);

? Six dual media filters including backwash pumps and air scour blowers;

? Chlorine storage and dosing system and channel-type static mixer for clear water storage;

? Fluoride dosing system;

? pH correction dosing systems;

? Dewatering building with two new centrifuges to dewater sludge material produced from
clarification and filtration during the water treatment process.

? Backwash wastewater collection tank and pumping station for the wastewater produced from
the clarification and filtration process;

? Clear water system upgrade including a new 3 ML clear water storage tank and low level and
high level pumping stations each fitted with three pumps;

? Electrical works including switch-rooms, automation and control infrastructure, electrical
substations and two new 1500kVA transformers;

? Filter wastewater collection sump and transfer pumps;

? Pipework and valves;

? Control room, water testing and analysing facilities;

? Internal access roads;
UGL is responsible for undertaking the detailed design, construction, commissioning, training and
handover for aspects of the scope of works above.

UGL will also provide post completion technical support comprising, where necessary some site visits,
to assist RWCC in operating and optimising the plant.

14



EUGL UGL Wagga Wagga Water Treatment Plant Project

HSSE Monthly Safety Report -May 2016

1.0 Overview Statistics

UGL Hours 2,817 29,121
Subcontractor hours 12,570 58,550
Total Site Hours 15,387 87,671
LTIFR: Target <.50 0 0
TRIFR: Target 2.70 0 0
MTIFR: 0 0Lost Time Injuries (LTI) 0 0Days lost to LTI O OMedical Treatment Injuries (MTI) 0 0
1®t Aid Injuries 0 3Incidents:

Injury ___ __ _ ____ ____ 0 3
Damage/ Loss 0 1Near Miss 2 20Hazard 0 5Report Only 1 3Journey Incident 0 0Non-work related injury 0 0
Environmental 0 2Safety Initiatives: 6Workplace Safety Inspections 45 278
Environmental Inspections 4 26
Safety Conversations (UGL) 71 462
Utake 5 (UGL) 350 2170

Page 1 of 4



Hazobs 34 274Site audit (e.g. Plant pre-start) 4 18
SWMS reviews 18 144
Site inductions 51 408Tool box meetings 3 30
Training hours 0 95Plant delivery inspections 2 81
Checkit compliance (UGL) 100% 100%
UGL/ External Audits 0 0Alcohol Breath tests 236 1526
Drug tests 0 105

2.0 Incident Summary

The following incidents occurred on site in May 2016.

? Near Miss: RWCC car speeding nearly struck spotter
? Action: Discussed at tool box meeting - aware of vehicles while spotting

? Near Miss: 3 ton crawler/ slew crane tilted towards load
? Action: Crane driver removed from operating a crane on site until re assessment of crane

driving skills by a certificated assessor

? Report Only: Site personnel has epileptic episode in site toilet cubide

Page 2 of 4



Wagga Wagga WTP incident trends

6 - -- - - - - - - - --- -- --- - - - - - - - - --

m Near Hit

u Hazard

a Report only

2 --- -- - --- ---- m Environmental? Damage/ Loss

1 - -- --------- m Injury
0

> May 2016 36 Site inductions not including visitors inductions

> May 2016 Construction Manager Monthly Safety Award Mark Locke & Michael Danckert DTD crane
crew

> Continuing education of local subcontractors in regards to SWMS & Safety Culture Development/
Awareness

3.0 Project Safety Initiatives for May 2016

> Training:

? SWMS development·by subcontractors

? Continuing training site personnel in UGL Utake 5

Page 3 of 4



> Continuing with Construction Manager Monthly Safety Awards

> UGL Daily Pre-start meetings:

Daily site hazards, site hazard board updates, continuing discussion of subcontractor interfacing

requirement to, site personnel consultation

> Subcontractor individual pre-start meetings. Subcontractor individual work tasks & hazards involved

> UGL Weekly Tools box meeting:

Site incidents / actions, industry safety alerts, continuing discussion of site safety hazards, site personnel

consultation

> Site Safety Inspections:

Continuing compliance with UGL WWWTP Project Safety Management Plan via:

Site safety inspections

UGL Safety conversations
UGL UTake 5s

UGL Hazobs

Plant operator pre-start inspection audits
SWMS reviews, work permit audits

> Fitness for Work:

? Continuing Alcohol testing at pre-start meetings

? Drug testing as per PSMP

> Continuing Site Environmental inspections

Mark Hunter

UGL Safety Advisor

Page 4 of 4



22 

 

 

 

 

 

 

QUESTIONS & STATEMENTS 
 

 

 

 

CLOSURE OF MEETING TO THE PUBLIC 
(Confidential Reports) 

 
 
 
 

  


	1. FINANCIAL STATEMENTS – LIST OF INVESTMENTS
	2. QUARTERLY BUDGET REVIEW PERIOD 31 MARCH 2016
	3. DETERMINATION OF REMUNERATION FEES FOR COUNCILLORS ANDCHAIRPERSON 2016/2017
	4. ADOPTION OF REVISED DELIVERY PROGRAM 2016/2020 AND OPERATIONALPLAN 2016/2017
	5. MAKING OF RATES AND CHARGES FOR 2016/2017
	6. REPORT ON THE CONTRACTUAL CONDITIONS OF SENIOR STAFF
	7. ANNUAL RESIDENTS SURVEY
	8. AUDIT AND RISK COMMITTEE MINUTES
	9. DRAFT POLICY 1.9 PURCHASING AND DRAFT POLICY 3.2 ASSET PURCHASEAND DISPOSAL
	10. DRAFT POLICY 1.23 INVESTMENTS
	11. DRAFT POLICY 2.3 PESTICIDE USE NOTIFICATION PLAN
	12. DRAFT POLICY 2.9 DEBT RECOVERY
	13. TENDER W.211 SUPPLY OF 12,000 AND 19,000 LITRE SURGE TANKS
	14. TENDER W.212 FOR PURCHASE OF 6X4 TRUCK WITH TIPPER
	15. NEGOTIATIONS REGARDING RWCC ENTERPRISE AWARD 2016
	16. COUNCIL RESOLUTION SHEET
	1. WORKS REPORT COVERING APRIL 2016
	2. WORKS REPORT COVERING MAY 2016
	3. CONTRACT W.195 – WATER TREATMENT PLANT PROGRESS REPORT
	1. TENDER W.211 SUPPLY OF 12,000 AND 19,000 LITRE SURGE TANKS